
NDB.5



NDB.5     Hardware Illustration Sheet

4020 60 80 100 140 160120

1

A1.M8X45L Round Head Screw   Qty.2

A2.M10X25L Round Head Screw   Qty.8

A4. M8x25L Round Head Screw   Qty. 6

A3. M10x90L Hex Head Bolt(Pre-installed)    Qty. 1



NDB.5     Hardware Illustration Sheet

4020 60 80 100 140 160120

2

A6.M8X30L Round Head Screw  Qty.2

C1. M8 Spring Washer   Qty. 8

C2. M10 Camber Washer   Qty. 2

C3. M10 Washer (Ø19X3T）  Qty. 4

A8.M5X5L Sink Hexangular Screw(Pre-installed)    Qty.6

A9. M10x100L Hex Head Bolt   Qty. 1

A10.M10X60L Round Head Screw  Qty.4



NDB.5     Hardware Illustration Sheet

C7. M10 Spring Washer   Qty. 6

4020 60 80 100 140 160120

3

C5. M10 Washer (Ø19)  Qty. 14
(2PCS Pre-installed)

C9. M8 Washer (Ø22)  Qty. 10



NDB.5     Hardware Illustration Sheet

4

B1. M10 Plate  Nut   Qty. 4

B2. M8 Nylon Lock Nut   Qty. 2

B3. M10 Nylon Lock Nut   Qty. 2
(1PCS Pre-installed)

4020 60 80 100 140 160120



NDB.5     Parts Illustration Sheet

A [1PCS]

B [1PCS] C [1PCS]

E [1PCS]

5

F [1PCS]

G [1PCS]
(9111-091)

H [2PCS]
(9131-042)

I [2PCS]
(9161-076)



NDB.5     Parts Illustration Sheet

6

D1.Adjust Team (8250-065G)Pre-installed.......................................[1PCS]
D2.Round End Cap(9211-157).........................................................[2PCS]
D3.Washer (9214-008).....................................................................[2PCS]
D4.Nylon Bushing (9211-178)Pre-installed.......................................[1PCS]
D6.Ø38 Round End Cap (9211-018)................................................[2PCS]
D7.Idler Wheel (9213-023)...............................................................[2PCS]
D8.Pressure Rod(8830-036)Pre-installed........................................[1PCS]
D9.Buckle Pad(9211-177)Pre-installed............................................[4PCS]
D11.Fixing Sleeve(8110-134)...........................................................[2PCS] 
 
 

D1 D2 D3
D4

D6 D7 D11

D8 D9



S T E P

Above shows STEP
assembled and completed

D1
C1X6

C5X4

D2X2

A1X2

A2X6

C7X6
C5X6

D6X2

C9X6

B2X2 D7X2

B

C2X2
A2X2

A4X6

C

D4

A10X4
C3X4

F

D3X2
IX2

C1X2
A6X2

B1X4

E

HX2

G

7

1

C9X4
D8

A

D11X2 C5X2
B3

A9

D9X4

A8X2


